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Plot 7-345. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel Ant F)
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Plot 7-346. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel Ant F)
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Plot 7-347. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel Ant F)
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Plot 7-348. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel Ant F)
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Plot 7-349. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel Ant F)
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Plot 7-350. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel Ant F)
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Plot 7-351. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel Ant F)
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Plot 7-352. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel Ant F)
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Plot 7-353. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel Ant F)
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Plot 7-354. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel Ant F)
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Plot 7-355. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel Ant F)
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Plot 7-356. Conducted Spurious Plot (ULCA LTE B41(PC2) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel Ant F)
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Plot 7-357. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Ant B)
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Plot 7-358. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset O - Low Channel - Ant B)

Approved by:
FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 217 of 401
1M2209010096-04.A3L 9/9/2022 - 11/25/2022 Portable Tablet
V11.0 9/14/2022

© 2022 ELEMENT
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




element

|_ Keysight Spectrum Analyzer - Swept SA

CORREC | | SENSE:INT| |10:20:01 PM Sep 12, 2022

RL | RF [s00 Ac |
#Avg Type: RMS
g B Trig: Free Run
Gate: LO PNO: Fast —+— 9
PASS o IFGain:Lﬁ:w Atten: 30 dB
Mkr1 14.909 3 GHz

1o dB!dlv Ref 20.00 dBm -40.375 dBm

8.845000000 GHz

2690000000 GHz

Stop Freq
15.000000000 GHz

CF Step
1.231000000 GHz

i I .

Freq Offset
0Hz

||
Scale Type

Stop 15.000 GHz |5 Lin

Start 2.690 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 1.000 ms (24841 pts) |

Plot 7-359. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel

- Ant B)

|_ Keysight Spectrum Analyzer - Swept SA —r—
RL | RF [500 AC | CORREC | [ SENSE:INT] [10:20:33PM Sep 12, 2022
#Avg Type: RMS
Gate: LO PNO: Fast —»— 1rig: Free Run
ﬁ IFGain:Low Atten: 10 dB
Mkr1 26.981 0 GHz

1o dB!dlv Ref 0.00 dBm -48.257 dBm
Center Freq

21.000000000 GHz

StartFreq
15.000000000 GHz

Stop Freq
27.000000000 GHz

CF Step
1.200000000 GHz
Auto Man

|
Freq Offset

0 Hz
i |
Scale Type

Stop 27.000 GHz |55 Lin

Start 15.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (24001 pts| |

Plot 7-360. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel

- Ant B)

Approved by:
FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 218 of 401
1M2209010096-04.A3L 9/9/2022 - 11/25/2022 Portable Tablet
V11.0 9/14/2022

© 2022 ELEMENT
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




® clement

| Keysight Spectrum Analyzer - Swept 5
[S0Q AC | CORREC | [ SENSE:INT] [10:21:57 PM Sep 12, 2022
#Avg Type: RMS

RL RF

: 5 Trig: Free Run
Gate: LO PNO: Fast ~—»—
PASS IFGain:Low Atten: 30 dB

10 dB/div Ref 20.00 dBm
Log

i-
0.0 -- 1.263000000 GHz
-- 30.000000 MHz

Stop Freq
2.496000000 GHz

CF Step
246.600000 MHz
| | Auto Man

Freq Offset
0 Hz

|
Scale Type

Log Lin

Start 0.030 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz

IMSG

Plot 7-361. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)
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Plot 7-362. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)
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Plot 7-363. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)
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Plot 7-364. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)
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Plot 7-367. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Ant B)
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Plot 7-368. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Ant B)
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Plot 7-369. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel Ant F)
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Plot 7-370. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel Ant F)
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e Keysight Spectrum Analyzer - Swept SA
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Plot 7-371. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel Ant F)
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Plot 7-372. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Low Channel Ant F)
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e Keysight Spectrum Analyzer - Swept SA
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Plot 7-373. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel Ant F)
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Plot 7-374. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel Ant F)
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e Keysight Spectrum Analyzer - Swept SA
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Plot 7-375. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel Ant F)

e Keysight Spectrum Analyzer - Swept SA

===
SEHSE:INT| \ ALIGN AUTO |DS:32:29 PMOct 04, 2022
#Avg Type: RMS Frequency

CORREC

Trig: Free Run
Atten: 10 dB

PNO: Fast —»—
PASS IFGain:Low

Mkr1 25.813 5 GHz Auto Tune
0 gBidv__Ref 0.00 dBm 47 599 dEirn

Center Freq
21.000000000 GHz

StartFreq
15.000000000 GHz

[
=3
[=]
-
m
-
[+]
=]

27.000000000 GHz

t|

CF Ste
00000000 GHz

=
C

=
=
5
5

Freq Offset
0Hz

Scale Type

Stop 27.000 GHz [ Lin
#VBW 3.0 MHz

MSG STATUS

Plot 7-376. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel Ant F)
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e Keysight Spectrum Analyzer - Swept SA

0
i
E

[
CORREC | SENSE:INT] [ ALIGN AUTO  [05:35:05 PM Oct 04, 2022
#Avg Type: RMS Frequency

PNO: Fast —#— 1rig: Free Run
PASS IFGain:Low Atten: 30 dB

Mkr1 2.345 0 GHz
1L%gBldiv Ref 20.00 dBm -42 478 dBm

Trace 1P

>
c
=
=]
-
=
=
@

Center Freq
1.263000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.496000000 GHz

t|

CF Ste
246.600000 MHz
Auto Man

o La i T

Freq Offset
0Hz

Scale Type

Stop 2.496 GHz Lin
#VBW 3.0 MHz Sweep 3.096 ms (5161 pts)

MSG STATUS

Plot 7-377. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel Ant F)
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Plot 7-378. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel Ant F)
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Plot 7-379. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel Ant F)
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Plot 7-380. Conducted Spurious Plot (ULCA LTE B41(PC3) - 20MHz QPSK - RB Size 1, RB Offset 0 - High Channel Ant F)
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7.5 Band Edge Emissions at Antenna Terminal

Test Overview

All out of band emissions are measured with a spectrum analyzer connected to the antenna terminal of the EUT
while the EUT is operating at maximum power, and at the appropriate frequencies. All data rates were
investigated to determine the worst-case configuration. All modes of operation were investigated and the worst-
case configuration results are reported in this section.

The minimum permissible attenuation level for Band 30 is > 43 + 10 log10 (P[Watts] at 2300-2305MHz &
2345-2360MHz, > 55 + 10 log10 (P[Watts]) at 2320-2324MHz & 2341-2345MHz, > 61 + 10 log10 (P[Watts]) at
2324-2328MHz & 2337-2341MHz, > 67 + 10 log10 (P[Watts]) at 2288-2292MHz & 2328-2337MHz, and > 70 +
10 log10 (P[Watts]) at frequencies < 2288MHz & >2365MHz.

The minimum permissible attenuation level for LTE/NR Band 7 and 41 is as noted in the Test Notes on the
following page.

Test Procedure Used

ANSI C63.26-2015 — Section 5.7.3

Test Settings

=

Start and stop frequency were set such that the band edge would be placed in the center of the plot
Span was set large enough so as to capture all out of band emissions near the band edge

RBW > 1% of the emission bandwidth

VBW > 3 x RBW

Detector = RMS

Number of sweep points = 2 x Span/RBW

Trace mode = trace average for continuous emissions, max hold for pulse emissions

Sweep time = auto couple

© ©®© N o gk~ w DN

The trace was allowed to stabilize

Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

EUT

Figure 7-4. Test Instrument & Measurement Setup
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Test Notes

1.

Per 27.53(a)(5) in the 1 MHz bands immediately outside and adjacent to the channel blocks at 2305,
2310, 2315, 2320, 2345, 2350, 2355, and 2360 MHz, a resolution bandwidth of at least 1 percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed. A narrower
resolution bandwidth is permitted in all cases to improve measurement accuracy provided the measured
power is integrated over the full required measurement bandwidth (i.e., 1 MHz). The emission bandwidth
is defined as the width of the signal between two points, one below the carrier center frequency and one
above the carrier center frequency, outside of which all emissions are attenuated at least 26 dB below the
transmitter power.

Per 27.53(m) for operations in the BRS/EBS bands, the attenuation factor shall be not less than 40 + 10
log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10
log (P) dB on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10
log (P) dB on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth. In addition, the attenuation factor shall not be less that 43 +
10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below
2490.5 MHz.

For NR operation, all subcarrier spacings (SCS) and transmission schemes (e.g. CP-OFDM and DFT-s-
OFDM) were investigated to determine the worst-case configuration. All modes of operation were
investigated and the worst-case configuration results are reported in this section.
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Plot 7-381. Lower Band Edge Plot (LTE Band 30 - 10MHz QPSK — Full RB - Ant A)
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Plot 7-382. Extended Lower Band Edge Plot (LTE Band 30 - 10MHz QPSK — Full RB - Ant A)
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Keysight Spectrum Analyzer - Swept SA
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Plot 7-384. Extended Upper Band Edge Plot (LTE Band 30 - 10MHz QPSK — Full RB - Ant A)
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Plot 7-385. Lower Band Edge Plot (LTE Band 30 - 5MHz QPSK - Full RB - Ant A)
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Plot 7-386. Extended Lower Band Edge Plot (LTE Band 30 - 5MHz QPSK — Full RB - Ant A)
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Plot 7-387. Upper Band Edge Plot (LTE Band 30 - 5MHz QPSK - Full RB - Ant A)
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Center 2.33600 GHz
#Res BW 1.0 MHz

IMSG

#VBW 3.0 MHz

#Avg Type: RMS 4

Mkr1 2.328 576 GHz
-46.33 dBm

Span 58.00 MHz

Sweep 1.000 ms (1001 pts) |

SR

CenterFreq
2.336000000 GHz

StartFreq
2.307000000 GHz

Stop Freq
2.365000000 GHz

CF Step
5.800000 MHz
Auto Man

Freq Offset
0 Hz

|
Scale Type

Log Lin

Plot 7-388. Extended Upper Band Edge Plot (LTE Band 30 - 5MHz QPSK - Full RB - Ant A)
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@ element

LTE Band 30— Ant F

Spectrum Analyzer 1 +
Swept SA

KEYSIGHT |Input: RF Input Z: 50 0
Coupling: DC Corr CCorr
L Align: Auto Freq Ref: Int (S)
NFE: Off

1 Spectrum

Scale/Div 10 dB

Trace 1 Pass

Center 2.30500 GHz
#Res BW 120 kHz

) P =

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input: RF Input Z: 50 0
Coupling: DC Corr CCorr
L Align: Auto Freq Ref: Int (S)
NFE: Off

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Center 2.296000 GHz
#Res BW 1.0 MHz

DM ? T

#Atten: 36 dB PNO: Best Wide  #Avg Type: Power (RMS]

#Video BW 430 kHz

Plot 7-389. Lower Band Edge Plot (LTE Band 30 - 10MHz QPSK — Full RB - Ant F)

#Atten: 36 dB PNO: Best Wide  #Avg Type: Power (RMS]

Ref Level 15.00 dBm

#Video BW 3.0 MHz

Plot 7-390. Extended Lower Band Edge Plot (LTE Band 30 - 10MHz QPSK — Full RB - Ant F)

Q Frequency

Gate: Off Trig: Free Run (i (AT TR Settings
IF Gain: Low 2.305000000 GHz
Sig Track: Off
Span
Mkr1 2.305 00 GHz|| 200000000 MHz

Ref Level 25.00 dBm - Swept Span

Zero Span

Full Span

Start Freq
295000000 GHz

Stop Freq
315000000 GHz

\ AUTO TUNE ]
GF Step
2.000000 MHz

Auto
Man

Freq Offset
0Hz
X Axis Scale
Span 20.00 MHz Log
Sweep 1.00 ms (1001 pts)

N w
ia W Y

a Frequency

o D Trig: Free Run Genter Frequency
\F Gain. Low 296000000 GHz
Sig Track: Off ANNNNN
Span
Mkr1 2.295 856 GHz|} 16.0000000 MHz
-34.722 dBm Swept Span

Zero Span

Full Span
Start Freq
2.288000000 GHz
Stop Freq
304000000 GHz

{ AUTO TUNE ]
GF Step
1.600000 MHz

Auto
Man

Span 16.00 MHz
Sweep 1.00 ms (1001 pts)
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@ element

Spectrum Analyzer 1 +

Swept SA

KEYSIGHT nput RF Input Z: 50 Q
ing: D Corr CCorr

ML s> )

NFE: Off

#Atten: 36 dB
Gate: Off
IF Gain: Low
Sig Track: Off
1 Spectrum

Scale/Div 10 dB Ref Level 25.00 dBm

Trace 1 Pass

#Video BW 430 kHz

Oct 08, 2022
-K)(“-?1;..OAM

Spectrum Analyzer 1 +

Swept SA

KEYSIGHT lfput-l_RF e
Coupling:

L > Align: Auto

Input Z: 50 Q
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

#Atten: 36 dB PNO: Fast

Gate: Off

IF Gain: Low
Sig Track: Off
1 Spectrum

Scale/Div 10 dB Ref Level 20.00 dBm

Trace 1 Pass

Center 2.33600 GHz
#Res BW 1.0 MHz

O M ? TR

#Video BW 3.0 MHz

PNO: Best Wide

Plot 7-391. Upper Band Edge Plot (LTE Band 30 - 10MHz QPSK - Full RB - Ant F)

Plot 7-392. Extended Upper Band Edge Plot (LTE Band 30 - 10MHz QPSK — Full RB - Ant F)

Frequency

#Avg Type: Power (RMS 2734

st EronEun Center Frequency

315000000 GHz

Settings
Span
Mkr1 2.315 00 GHz 20.0000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
305000000 GHz

Stop Freq
2.326000000 GHz

{ AUTO TUNE ]

CF Step
2.000000 MHz

Auto
Man

Freq Offset
0 Hz

X Axis Scale
Span 20.00 MHz Log
Sweep 1.00 ms (1001 pts)

Q Frequency

Center Frequency
2.336000000 GHz

#Avg Type: Power (RMS|

Trig: Free Run Settings

Span
Mkr1 2.324 168 GHz|} 580000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
307000000 GHz

Stop Freq
365000000 GHz

\ AUTO TUNE ]

GF Step
5.800000 MHz

Auto
Man

Freq Offset
0Hz

X Axis Scale
Span 58.00 MHz, Log
Sweep 1.00 ms (1001 pts)
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@ element

Spectrum Analyzer 1 +
Swept SA

KEYSIGHT nput RF
RL  op e 0

Input Z: 50 O #Atten: 36 dB

Corr CCorr
Freq Ref: Int (S)
NFE: Off

1 Spectrum

Scale/Div 10 dB

Trace 1 Pass

#Video BW 220 kHz

Oct 08, 2022
-K)(“-?1;..4AM

Spectrum Analyzer 1 +

Swept SA

KEYSIGHT lfput-l_RF e
Coupling:

L > Align: Auto

Input Z: 50 Q
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

#Atten: 36 dB

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Center 2.296000 GHz
#Res BW 1.0 MHz

O M ? TSN

Ref Level 25.00 dBm

Plot 7-393. Lower Band Edge Plot (LTE Band 30 - 5MHz QPSK - Full RB - Ant F)

Ref Level 15.00 dBm

#Video BW 3.0 MHz

Plot 7-394. Extended Lower Band Edge Plot (LTE Band 30 - 5MHz QPSK — Full RB - Ant F)

Frequency

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS 2734

st EronEun Center Frequency

305000000 GHz

Settings
ANNNNT

Mkr1 2.305 000 0 GHz
-28.182 dBm

Span
12.5000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
298750000 GHz

1.250000 MHz

Auto
Man

Freq Offset
0 Hz
X Axis Scale

Span 12.50 MHz Log
Sweep 1.40 ms (1001 pts)

&

Center Frequency
2.296000000 GHz

Frequency

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS|

Trig: Free Run Settings

ANNNNN

S|
Mkr1 2.304 000 GHz|{ 16 0000000 Mz
-15.396 dBm||== ayentepan
Zero Span

Full Span

Start Freq
288000000 GHz

Stop Freq
304000000 GHz

\ AUTO TUNE ]

GF Step
1.600000 MHz

Auto
Man

Freq Offset
0Hz
X Axis Scale

Span 16.00 MHz, Log
Sweep 1.00 ms (1001 pts)
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@ element

Spectrum Analyzer 1 +
Swept SA

KEYSIGHT nput RF
RL  op e 0

Input Z: 50 O #Atten: 36 dB

Corr CCorr
Freq Ref: Int (S)
NFE: Off

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

SEEss

#Video BW 220 kHz

Oct 08, 2022
-K)(“-?1;..6AM

Spectrum Analyzer 1 +

Swept SA

KEYSIGHT lfput-l_RF e
Coupling:

L > Align: Auto

Input Z: 50 Q
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

#Atten: 36 dB

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Center 2.33600 GHz
#Res BW 1.0 MHz

5 M?

Oct 08, 2022
12:31:12 AM

Ref Level 25.00 dBm

Plot 7-395. Upper Band Edge Plot (LTE Band 30 - 5MHz QPSK — Full RB - Ant F)

Ref Level 20.00 dBm

#Video BW 3.0 MHz

Plot 7-396. Extended Upper Band Edge Plot (LTE Band 30 - 5MHz QPSK - Full RB - Ant F)

Frequency

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS 2734

st EronEun Center Frequency

315000000 GHz

Settings
ANNNNT

Mkr1 2.315012 5 GHz
-28.113 dBm

Span
12.5000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
308750000 GHz

Stop Freq
2.321250000 GHz

{ AUTO TUNE ]

CF Step
1.250000 MHz

Auto
Man

Freq Offset
0 Hz

X Axis Scale
Span 12.50 MHz Log
Sweep 1.40 ms (1001 pts)

&

Center Frequency
2.336000000 GHz

Frequency

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS|

Trig: Free Run Settings

Span
Mkr1 2.320 224 GHz|} 580000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
307000000 GHz

Stop Freq
365000000 GHz

\ AUTO TUNE ]

GF Step
5.800000 MHz

Auto
Man

Freq Offset
0Hz

X Axis Scale
Span 58.00 MHz, Log
Sweep 1.00 ms (1001 pts)
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@ element

LTE Band 7 — ANT B

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO

Center Freq: 2.500000000 GHz

. Trig: Free Run
#Atten: 36 dB Radic Device: BTS

|E|6:13:42 AMOct 03, 2022
Radio Std: None Frequency

IFGain:Low

Center Freq
2500000000 GHz

| Stop Freq | RBW | Frequency

STATUS

Plot 7-397. Lower ACP Plot (LTE Band 7 - 20MHz QPSK - Full RB - Ant B)

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO  [06:13:56 AM Oct 05, 2022 F
Center Freq: 2.570000000 GHz Radio Std: None requency

wp 1rig: Free Run
#Atten: 36 dB Radio Device: BTS

IFGain:Low

CenterFreq
2570000000 GHz

Freq Offset
0 Hz

2 G G -
, 0000 GHz |47 73 0Bm || 227308

STATUS

Plot 7-398. Upper ACP Plot (LTE Band 7 - 20MHz QPSK - Full RB - Ant B)
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element

|E|6:17:35 AMOct 03, 2022
Radio Std: None Frequency

| eysight Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO

Center Freq: 2.500000000 GHz

—— Trig: Free Run
#Atten: 36 dB Radic Device: BTS

IFGain:Low

Ref 40.00 dBm

Center Freq
2500000000 GHz

CF Step

Freq Offset
0Hz

STATUS

Plot 7-399. Lower ACP Plot (LTE Band 7 - 15MHz QPSK - Full RB - Ant B)

|E|6:17:43 AMOct 03, 2022
Radio Std: None Frequency

| Keysiaht Spectrum Analyzer - Spurious Emissions

CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO

Center Freq: 2.570000000 GHz

Trig: Free Run
#Atten: 36 dB Radic Device: BTS

IFGain:Low

Center Freq
2570000000 GHz

|RBW | Frequency | Amplitude

Z[2678 dbm
257100Hz 25750 GHz _|1.000 Mz [2 571040000 G dBm .
25750 Gz ' 2137 6B e

StartFreq | Stop Freq
450 GHz GHz

5 00 P Hz

o

Freq Offset

i

IR

[y
o
o
Qo
I|T
NN
==
I|T
N[N

| 4242dBm | [ 17.42dB

STATUS

Plot 7-400. Upper ACP Plot (LTE Band 7 - 15MHz QPSK — Full RB - Ant B)
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@ element

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 50Q AC CORREC [
Center Freq: 2.500000000 GHz

wp 1rig: Free Run
#Atten: 36 dB Radio Device: BTS

SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:18:28 AM Oct 05, 2022
Radio Std: None Frequency

IFGain:Low

Ref 40.00 dBm
CenterFreq

2500000000 GHz

StartFreq | StopFreq |RBW | Frequency | Amplitude

Freq Offset
0 Hz

STATUS

IMSG

Plot 7-401. Lower ACP Plot (LTE Band 7 - 10MHz QPSK - Full RB - Ant B)

|06:18:38 AM Oct 05, 2022

I_ Keysight Spectrum Analyzer - Spuricus Emissions
Radio Std: None

RL RF 509 AC CORREC

| SENSE:INT| SOURCE OFF | ALIGN AUTO
Frequency

Center Freq: 2.570000000 GHz

wp 1rig: Free Run
#Atten: 36 dB Radio Device: BTS

IFGain:Low

CenterFreq
2570000000 GHz

| Stop Freq | RBW | Frequency |Amp ude
?:J:J rJHL .

pur | Range | Start Freq

STATUS

Plot 7-402. Upper ACP Plot (LTE Band 7 - 10MHz QPSK - Full RB - Ant B)
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element

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 500 AC | CORREC [ SENSE:INT] SOURCE OFF | ALIGN AUTO | 06:19:46 AM Oct 05, 2022

Center Freq: 2.500000000 GHz Radic Std: Nene
wp 1rig: Free Run
IFGain:Low #Atten: 36 dB

Frequency

Radio Device: BTS

CenterFreq
2500000000 GHz

Start Freq | Stop Freq | RBW | Frequency

ctz or20dm | Freq Offset
m- 5000 Gite| 3147 dom , ks

STATUS

Plot 7-403. Lower ACP Plot (LTE Band 7 - 5MHz QPSK - Full RB - Ant B)

IMSG

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO [06:19:33 AM Oct 05, 2022
Frequency

Center Freq: 2.570000000 GHz Radic Std: Nene
wp 1rig: Free Run
IFGain:Low #Atten: 36 dB

Radio Device: BTS

CenterFreq
2570000000 GHz

CF Step
1.250000 MHz

ur | Range | Start Freq | Stop Freq | RBW | Frequency

STATUS

Plot 7-404. Upper ACP Plot (LTE Band 7 - 5MHz QPSK — Full RB - Ant B)
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@ element

LTE Band 7 - AntF

[07:22:54 aM Oct 05, 2022
Frequency

| Keysiaht Spectrum Analyzer - Spurious Emissions
Radic Std: None

CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO
Center Freq: 2.500000000 GHz

. Trig: Free Run
#Atten: 36 dB Radic Device: BTS

IFGain:Low

Center Freq
2500000000 GHz

STATUS

Plot 7-405. Lower ACP Plot (LTE Band 7 - 20MHz QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO  [07:23:03 AM Oct 05, 2022 F
Center Freq: 2.570000000 GHz Radio Std: None requency

wp 1rig: Free Run
#Atten: 36 dB Radio Device: BTS

IFGain:Low

CenterFreq
2570000000 GHz

2

'
77dBm | [-2777dB Freq Offset

25880 G GHz|-37.61dBm | |-24.610B R
125950 GHz__[1.000 588350000 GHz | -4767dBm | | 2267dB |

STATUS

Plot 7-406. Upper ACP Plot (LTE Band 7 - 20MHz QPSK - Full RB - Ant F)
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element

| eysight Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO _ |07:29:11 AM Oct 05, 2022
Center Freq: 2.500000000 GHz Radio Std: None Frequency
—— Trig: Free Run
#Atten: 36 dB Radic Device: BTS

IFGain:Low

1LO dBldiv Ref 40.00 dBm
9

Center Freq
2500000000 GHz

CF Step

pur | Range | StartFreq | StopFreq |RBW | Frequency

Freq Offset
0Hz

STATUS

Plot 7-407. Lower ACP Plot (LTE Band 7 - 15MHz QPSK - Full RB - Ant F)

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO _ |07:29:24 AM Oct 05, 2022
Frequency

Center Freq: 2.570000000 GHz Radio Std: None
s 1rig: Free Run
IFGain:Low #Atten: 36 dB

Radic Device: BTS

Center Freq
2570000000 GHz

pur | Range | StartFreq | StopFreq |RBW | Frequency
5450 GHz 2556473430 GHz 0
25700 CHz 25710 GHz _|270.0K
25710 GHz 57124
]

STATUS

Plot 7-408. Upper ACP Plot (LTE Band 7 - 15MHz QPSK — Full RB - Ant F)
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@ element

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 50Q AC CORREC [
Center Freq: 2.500000000 GHz

wp 1rig: Free Run
#Atten: 36 dB Radio Device: BTS

SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:41:32 AMOct 05, 2022
Radio Std: None Frequency

IFGain:Low

Ref 40.00 dBm
CenterFreq

2500000000 GHz

StartFreq | StopFreq |RBW | Frequency | Amplitude

Freq Offset
0 Hz

STATUS

IMSG

Plot 7-409. Lower ACP Plot (LTE Band 7 - 10MHz QPSK - Full RB - Ant F)

[07:41:44 AM Oct 05, 2022

I_ Keysight Spectrum Analyzer - Spuricus Emissions
Radio Std: None

RL RF 509 AC CORREC

| SENSE:INT| SOURCE OFF | ALIGN AUTO
Frequency

Center Freq: 2.570000000 GHz

wp 1rig: Free Run
#Atten: 36 dB Radio Device: BTS

IFGain:Low

CenterFreq
2570000000 GHz

| Stop Freq | RBW | Frequency |Amp ude
?:J:J rJHL

pur | Range | Start Freq

STATUS

Plot 7-410. Upper ACP Plot (LTE Band 7 - 10MHz QPSK - Full RB - Ant F)
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element

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 500 AC | CORREC [ SENSE:INT] SOURCE OFF | ALIGN AUTO | 07:45:35 AM Oct 05, 2022

Center Freq: 2.500000000 GHz Radic Std: Nene
wp 1rig: Free Run
IFGain:Low #Atten: 36 dB

Frequency

Radio Device: BTS

GHz

StartFreq | StopFreq |RBW | Frequency | Ampl A Limit aulo
__ Hz

HL
2 1005

IMSG STATUS

Plot 7-411. Lower ACP Plot (LTE Band 7 - 5MHz QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC CORREC

| SENSE:INT| SOURCE OFF | ALIGN AUTO  [07:45:47 AM Oct 05, 2022
Center Freq: 2.570000000 GHz Radic Std: Nene

wp 1rig: Free Run
IFGain:Low #Atten: 36 dB Radio Device: BTS

Frequency

ur | Range | Start Freq | Stop Freq | RBW | Frequency

STATUS

Plot 7-412. Upper ACP Plot (LTE Band 7 - 5MHz QPSK — Full RB - Ant F)
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@ element

LTE Band 41(PC2) — Ant B

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO

Center Freq: 2.506000000 GHz

. Trig: Free Run
#Atten: 26 dB Radic Device: BTS

|UB:ZU:ZE AMOct 13, 2022
Radio Std: None Frequency

IFGain:Low

Center Freq
2506000000 GHz

CF Step
517.200000 MHz

| Stop Freq |RBW | Frequency

STATUS

Ant B)

Plot 7-413. Lower ACP Plot (LTE Band 41(PC2) - 20MHz QPSK - Full RB -
I_ Keysight Spectrum Analyzer - Spurious Emissions = ==
RL RF 500 AC [ SENSE:INT] SOURCE OFF | ALIGN AUTO |06:28:17 AMOct 10, 2022

Center Freq: 2.680000000 GHz Radio Std: None Frequency

Trig: Free Run
Radio Device: BTS

Gate: LO =53
IFGain:Low #Atten: 26 dB

CenterFreq
2.680000000 GHz

Freq Offset
0 Hz

STATUS

Plot 7-414. Upper ACP Plot (LTE Band 41(PC2) - 20MHz QPSK — Full RB - Ant B)

Approved by:

FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .
Technical Manager
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element

| eysight Spectrum Analyzer - Spurious Emissions
RL RF 500 AC | CORREC [ SENSE:INT] SOURCE OFF | ALIGN AUTO _ [09:21:22 AM Oct 13, 2022

Center Freq: 2.503500000 GHz Radio Std: None
Trig: Free Run

Gate: LO ==
IFGain:Low #Atten: 26 dB Radic Device: BTS

Frequency

Ref 40.00 dBm
Center Freq
2503500000 GHz

CF Step

Freq Offset
0Hz

STATUS

Plot 7-415. Lower ACP Plot (LTE Band 41(PC2) - 15MHz QPSK - Full RB - Ant B)

| Keysiaht Spectrum Analyzer - Spurious Emissions = |2 |

CORREC | SENSE:INTl SOURCE OFF ‘ ALIGN AUTO |U?:22:UUAMOEI]U.ZUZZ
Center Freq: 2.682500000 GHz Radio Std: None Frequency
Trig: Free Run

Gate: LO —-—
IFGain:Low #Atten: 26 dB Radio Device: BTS

Center Freq
2682500000 GHz

| StopFreq |RBW | Frequency

0 Hz

STATUS

Plot 7-416. Upper ACP Plot (LTE Band 41(PC2) - 15MHz QPSK — Full RB - Ant B)

Approved by:
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Technical Manager
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@ element

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 500 AC | CORREC

| SENSE:INT| SOURCE OFF | ALIGN AUTO  [09:22:01 AMOct 13,2022
Center Freq: 2.501000000 GHz Radio Std: None Frequency

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm
CenterFreq
2501000000 GHz

StartFreq | StopFreq |RBW | Frequency | Amplitude
Freq Offset

6
[5.916dBm _____[.19.08d8 | e

STATUS
Plot 7-417. Lower ACP Plot (LTE Band 41(PC2) - 10MHz QPSK — Full RB - Ant B)
(o[ & ]

Frequency

IMSG

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO [07:44:08 AMOct 10, 2022

Center Freq: 2.685000000 GHz Radic Std: Nene

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

CenterFreq
2.685000000 GHz

CF Step
15.000000 MHz

Freq | Stop Freq | RBW | Frequency | Amplitude

26950 Ghz r:nn MHz

STATUS

Plot 7-418. Upper ACP Plot (LTE Band 41(PC2) - 10MHz QPSK — Full RB - Ant B)

Approved by:
FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .
Technical Manager
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@ element

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 500 AC | CORREC

| SENSE:INT| SOURCE OFF | ALIGN AUTO  [07:54:30 AM Oct 10, 2022
Center Freq: 2.498500000 GHz Radio Std: None Frequency

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm
CenterFreq
2.498500000 GHz

StartFreq | StopFreq |RBW | Frequency |Amp|itude

Freq Offset
0 Hz

STATUS
Plot 7-419. Lower ACP Plot (LTE Band 41(PC2) - 5MHz QPSK - Full RB - Ant B)
(o[ & ]

Frequency

IMSG

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO [07:55:04 AM Oct 10, 2022

Center Freq: 2.687500000 GHz Radic Std: Nene

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

CenterFreq
2.687500000 GHz

CF Step
1.250000 MHz

pur | Range | tart Freq | Stop Freq | RBW | Frequency |Amp ude

15.13 dBm

2 dBm

STATUS

Plot 7-420. Upper ACP Plot (LTE Band 41(PC2) - 5MHz QPSK - Full RB - Ant B)

Approved by:
FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .
Technical Manager
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® clement

LTE Band 41(PC2) — Ant F

e Keysight Spectrum Analyzer - Spurious Emissions
CORREC [ SENSE:INT] | ALIGN AUTO  [09:23:13 PM Oct 03, 2022

Frequency

Center Freq: 2.506000000 GHz Radic Std: Nene
—— 1rig: Free Run
#Atten: 26 dB Radioc Device: BTS

Ref 40.00 dBm

CenterFreq
2506000000 GHz

CF Step

pur | Range | Start Freq | StopFreq |RBW | Frequency

GHz |6 -

MSG STATUS

Plot 7-421. Lower ACP Plot (LTE Band 41(PC2) - 20MHz QPSK — Full RB - Ant F)

ww Keysight Spectrum Analyzer - Spurious Emissions ===
CO | SENSE:INT] [ ALIGN AUTO  [09:24:54 PM Oct 03, 2022

Center Freq: 2.680000000 GHz Radio Std: None Frequency

—s— 1rig: Free Run

IFGain:Low #Atten: 26 dB Radioc Device: BTS

Ref 40.00 dBm

Center Freq
2.680000000 GHz

Freq Offset
0Hz

MSG STATUS

Plot 7-422. Upper ACP Plot (LTE Band 41(PC2) - 20MHz QPSK — Full RB - Ant F)

Approved by:
FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .

Technical Manager
Test Report S/N: Test Dates: EUT Type:
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® clement

wm Keysight Spectrum Analyzer - Spurious Emissions.

RE i AC [ SENSE:INT] | ALIGN AUTO  [09:27:42 PM Oct 03, 2022
Center Freq: 2.503500000 GHz Radio Std: None Frequency
Trig: Free Run
#Atten: 26 dB

Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2503500000 GHz

pur | Range | StartFreq | StopFreq |RBW | Frequency

Freq Offset
0Hz

MSG STATUS

Plot 7-423. Lower ACP Plot (LTE Band 41(PC2) - 15MHz QPSK — Full RB - Ant F)

ww Keysight Spectrum Analyzer - Spurious Emissions @Iﬂ/@
RL AC CORREC [ SENSE:INT] | ALIGN AUTO  [09:30:09 PMOct 03, 2022

Center Freq: 2.682500000 GHz Radio Std: None Frequency

»—~ 1rig: Free Run

#Atten: 26 dB

Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2682500000 GHz

Stop 2.709 GHz CF Step

Freq Offset

- 0 Hz
GHz|4016dBm | |-15.16dB

MSG STATUS

Plot 7-424. Upper ACP Plot (LTE Band 41(PC2) - 15MHz QPSK — Full RB - Ant F)

Approved by:
FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .

Technical Manager
Test Report S/N: Test Dates: EUT Type:
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® clement

ww Keysight Spectrum Analyzer - Spurious Emissions
CO | SENSE:INT] [ ALIGN AUTO  [09:30:43 PM Oct 03, 2022

Center Freq: 2.501000000 GHz Radio Std: None Frequency

—— Trig: Free Run

IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.501000000 GHz

Start Freq | Stop Freq | RBW | Frequency | Amplitude
Ghiz I
94970000 G 14.08 dB
GHz 0 kHz 17dE!m | [71748 LGB
42.4900 GHe ]2 5005 G [200.0 k¢ |2 503850393 e [o9ovabm | 108 0Hz

MSG STATUS

Plot 7-425. Lower ACP Plot (LTE Band 41(PC2) - 10MHz QPSK - Full RB - Ant F)

[ ||

Frequency

ww Keysight Spectrum Analyzer - Spurious Emissions
RL RE C CO | SENSE:INT] [ ALIGN AUTO  [09:32:49 PM Oct 03, 2022
Center Freq: 2.685000000 GHz Radic Std: None
—s— 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

| Stop Freq
JHL

| RBW | Frequency

I\HL

Center Freq
2.685000000 GHz

CF Step

MSG

STATUS

Plot 7-426. Upper ACP Plot (LTE Band 41(PC2) - 10MHz QPSK — Full RB - Ant F)

FCC ID: A3LSMS911U

PART 27 MEASUREMENT REPORT

Approved by:
Technical Manager
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1M2209010096-04.A3L
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® clement

ww Keysight Spectrum Analyzer - Spurious Emissions
CO | SENSE:INT] [ ALIGN AUTO  [09:33:52 PM Oct 03, 2022

Center Freq: 2.500000000 GHz Radio Std: None Frequency

—— Trig: Free Run

IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.500000000 GHz

Start Freq | Stop Freq | RBW | Frequency

Freq Offset
0Hz

MSG STATUS

Plot 7-427. Lower ACP Plot (LTE Band 41(PC2) - 5MHz QPSK - Full RB - Ant F)

[ ||

Frequency

ww Keysight Spectrum Analyzer - Spurious Emissions
RL RE C CO | SENSE:INT] [ ALIGN AUTO  [09:36:17 PM Oct 03, 2022
Center Freq: 2.685000000 GHz Radic Std: None
—s— 1rig: Free Run
IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref 40.00 dBm

| Stop Freq
JHL

| RBW | Frequency

I\HL

Center Freq
2.685000000 GHz

CF Step

MSG

STATUS

Plot 7-428. Upper ACP Plot (LTE Band 41(PC2) - 5MHz QPSK - Full RB - Ant F)

FCC ID: A3LSMS911U

PART 27 MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N:
1M2209010096-04.A3L

Test Dates:
9/9/2022 - 11/25/2022

EUT Type:
Portable Tablet

Page 254 of 401

© 2022 ELEMENT

V11.0 9/14/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ element

LTE Band 41(PC3) - Ant B

| Keysiaht Spectrum Analyzer - Spurious Emissions
RL RE 500 AC CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO  |08:40:26 AM Oct 10, 2022
Frequency

Center Freq: 2.506000000 GHz Radio Std: None
. Trig: Free Run
IFGain:Low #Atten: 26 dB

Radic Device: BTS

10 dBldiv Ref 40.00 dBm
Center Freq
2506000000 GHz

CF Step
517.200000 MHz

| Stop Freq | RBW | Frequency

STATUS

Plot 7-429. Lower ACP Plot (LTE Band 41(PC3) - 20MHz QPSK - Full RB - Ant B)
o]l &[]

| SENSE:INT| SOURCE OFF | ALIGN AUTO  [08:48:22 AM Oct 10, 2022
Center Freq: 2.680000000 GHz Radio Std: None Frequency

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC

CenterFreq
2.680000000 GHz

Freq Offset
0 Hz

,

STATUS

Plot 7-430. Upper ACP Plot (LTE Band 41(PC3) - 20MHz QPSK — Full RB - Ant B)

Approved by:

FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .
Technical Manager

Test Dates: EUT Type:
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element

| eysight Spectrum Analyzer - Spurious Emissions
CORREC |
Center Freq: 2.503500000 GHz

—— Trig: Free Run
#Atten: 26 dB Radic Device: BTS

SENSE:INT| SOURCE OFF | ALIGN AUTO | 08:55:36 AM Oct 10, 2022
Radio Std: None Frequency

Gate: LO
IFGain:Low

Ref 40.00 dBm

Center Freq
2503500000 GHz

CF Step

pur | Range | Start Freq | Stop Freq |RBW | Frequency

STATUS

Plot 7-431. Lower ACP Plot (LTE Band 41(PC3) - 15MHz QPSK - Full RB - Ant B)
o [

|UE:57:]2 AMOct 10, 2022
Radio Std: None Frequency

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO

Center Freq: 2.682500000 GHz

s 1rig: Free Run
#Atten: 26 dB Radic Device: BTS

Gate: LO
IFGain:Low

Center Freq
2682500000 GHz

|RBW | Frequency | Amplitude

Start Freq | Stop Freq
Freq Offset
0Hz

STATUS

Plot 7-432. Upper ACP Plot (LTE Band 41(PC3) - 15MHz QPSK — Full RB - Ant B)

Approved by:

FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .
Technical Manager
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@ element

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 500 AC | CORREC

| SENSE:INT| SOURCE OFF | ALIGN AUTO  [09:26:52 AM Oct 10, 2022
Center Freq: 2.501000000 GHz Radio Std: None Frequency

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm
CenterFreq
2501000000 GHz

StartFreq | StopFreq |RBW | Frequency | Amplitude
6

STATUS
Plot 7-433. Lower ACP Plot (LTE Band 41(PC3) - 10MHz QPSK — Full RB - Ant B)
(o[ & ]

Frequency

IMSG

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO [09:27:22 AMOct 10, 2022

Center Freq: 2.685000000 GHz Radic Std: Nene

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

CenterFreq
2.685000000 GHz

CF Step
516.200000 MHz

STATUS

Plot 7-434. Upper ACP Plot (LTE Band 41(PC3) - 10MHz QPSK — Full RB - Ant B)

Approved by:
FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .
Technical Manager
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@ element

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 500 AC | CORREC

| SENSE:INT| SOURCE OFF | ALIGN AUTO  [09:49:51 AM Oct 10, 2022
Center Freq: 2.498500000 GHz Radio Std: None Frequency

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm
CenterFreq
2.498500000 GHz

StartFreq | StopFreq |RBW | Frequency | Amplitude

Freq Offset
0 Hz

STATUS
Plot 7-435. Lower ACP Plot (LTE Band 41(PC3) - 5MHz QPSK - Full RB - Ant B)
(o[ & ]

Frequency

IMSG

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 AC CORREC | SENSE:INT| SOURCE OFF | ALIGN AUTO [09:50:14 AM Oct 10, 2022

Center Freq: 2.687500000 GHz Radic Std: Nene

Gate: LO wp 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

CenterFreq
2.687500000 GHz

CF Step
1.250000 MHz

STATUS

Plot 7-436. Upper ACP Plot (LTE Band 41(PC3) - 5MHz QPSK - Full RB - Ant B)
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Technical Manager
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® clement

LTE Band 41(PC3) — Ant F

ww Keysight Spectrum Analyzer - Spurious Emissions
CO | SENSE:INT] [ ALIGN AUTO  [09:23:13 PM Oct 03, 2022

Center Freq: 2.506000000 GHz Radio Std: None Frequency

—s— 1rig: Free Run

IFGain:Low #Atten: 26 dB Radioc Device: BTS

Ref 40.00 dBm

Center Freq
2.506000000 GHz

pur | Range | StartFreq | Stop Freq | RBW | Frequency
1

— - : EY FreqOfiset
54980 i [25210 GHg_4300 iz 2515701687 Gielo 20 0bm || 6570 | i

MSG STATUS

Plot 7-437. Lower ACP Plot (LTE Band 41(PC3) - 20MHz QPSK — Full RB - Ant F)

[ ||

Frequency

ww Keysight Spectrum Analyzer - Spurious Emissions
RL RE CO | SENSE:INT] [ ALIGN AUTO  [09:24:54 PM Oct 03, 2022
Center Freq: 2.680000000 GHz Radic Std: None
—s— 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.680000000 GHz

CF Step

Start Freq | Stop Freq | RBW | Frequency | Amplitude

MSG STATUS

Plot 7-438. Upper ACP Plot (LTE Band 41(PC3) - 20MHz QPSK — Full RB - Ant F)

FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N:
1M2209010096-04.A3L
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® clement

wm Keysight Spectrum Analyzer - Spurious Emissions.

RE i AC [ SENSE:INT] | ALIGN AUTO  [09:27:42 PM Oct 03, 2022
Center Freq: 2.503500000 GHz Radio Std: None Frequency
Trig: Free Run
#Atten: 26 dB

Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2503500000 GHz

pur | Range | StartFreq | StopFreq |RBW | Frequency

Freq Offset
0Hz

MSG STATUS

Plot 7-439. Lower ACP Plot (LTE Band 41(PC3) - 15MHz QPSK - Full RB - Ant F)

ww Keysight Spectrum Analyzer - Spurious Emissions @Iﬂ/@
RL AC CORREC [ SENSE:INT] | ALIGN AUTO  [09:30:09 PMOct 03, 2022

Center Freq: 2.682500000 GHz Radio Std: None Frequency

»—~ 1rig: Free Run

#Atten: 26 dB

Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2682500000 GHz

Stop 2.709 GHz CF Step

Freq Offset

- 0 Hz
GHz|4016dBm | |-15.16dB

MSG STATUS

Plot 7-440. Upper ACP Plot (LTE Band 41(PC3) - 15MHz QPSK — Full RB - Ant F)

Approved by:
FCC ID: A3LSMS911U PART 27 MEASUREMENT REPORT .

Technical Manager
Test Report S/N: Test Dates: EUT Type:
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® clement

ww Keysight Spectrum Analyzer - Spurious Emissions
CO | SENSE:INT] [ ALIGN AUTO  [09:30:43 PM Oct 03, 2022

Center Freq: 2.501000000 GHz Radio Std: None Frequency

—— Trig: Free Run

IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.501000000 GHz

Start Freq | Stop Freq | RBW | Frequency | Amplitude
Ghiz I
94970000 G 14.08 dB
GHz 0 kHz 17dE!m | [71748 LGB
42.4900 GHe ]2 5005 G [200.0 k¢ |2 503850393 e [o9ovabm | 108 0Hz

MSG STATUS

Plot 7-441. Lower ACP Plot (LTE Band 41(PC3) - 10MHz QPSK - Full RB - Ant F)

[ ||

Frequency

ww Keysight Spectrum Analyzer - Spurious Emissions
RL RE C CO | SENSE:INT] [ ALIGN AUTO  [09:32:49 PM Oct 03, 2022
Center Freq: 2.685000000 GHz Radic Std: None
—s— 1rig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

| Stop Freq
JHL

| RBW | Frequency

I\HL

Center Freq
2.685000000 GHz

CF Step

MSG

STATUS

Plot 7-442. Upper ACP Plot (LTE Band 41(PC3) - 10MHz QPSK - Full RB - Ant F)

FCC ID: A3LSMS911U

PART 27 MEASUREMENT REPORT

Approved by:
Technical Manager
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1M2209010096-04.A3L
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Plot 7-444. Upper ACP Plot (LTE Band 41(PC3) - 5MHz QPSK - Full RB - Ant F)
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Plot 7-446. Extended Lower Band Edge Plot (NR Band n30 - 10MHz CP-OFDM-QPSK - Full RB - Ant A)
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Plot 7-450. Extended Lower Band Edge Plot (NR Band n30 - 5MHz CP-OFDM-QPSK — Full RB - Ant A)
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